

ASSOCIATED PARTS INCLUDED IN KIT

AE-6473	Bushings, Shock, Upper (Pkg of 4)
AE-6478	Springs, Rear, Silver (Pkg of 2)
AE-6493	Springs, Front, Brown (Pkg of 2)
AE-7336	Mount, Servo, Plastic
AE-7664	Gear, Diff
AE-7667	Outdrive, Right
AE-7668	Outdrive, Left
AE-7677	Kit, Diff Rebuild
AE-7933	Tube, Crush (2)
AE-9170	Link, Servo
AE-9180	Horns, Servo (4)
AE-9360	Gear, Idler
AE-9562	Bumper, Front
AE-9563	Bulkhead, Front
AE-9566	Plate, Top
AE-9568	Tower, Shock, Front
AE-9578	Control Arms, Front
AE-9581	Blocks, Steering, Trailing
AE-9593	Caster Blocks, 30 degree
AE-9603	Pad, Slipper
AE-9605	Spring, Slipper
AE-9606	Kit, Threaded Shock Front
AE-9607	Kit, Threaded Shock Rear
AE-9610	Hardware, Steering Servo Saver
AE-9622	Pins, Hinge, Outer & King Pins (6)
AE-9622	Pins, Hinge, Outer, King (1)
AE-9640	Bolts, Steering, Lt & Rt
AE-9652	Gear, Spur, 78T
AE-9657	Servo Saver Spring, Steering, FT
AE-9659	Steering Rack Assembly
AE-9665	Brace, Hinge Pin, Front, FT
AE-9730	Carrier, Hub, Rear (B44)

X-FACTORY PARTS INCLUDED IN KIT

XF-1006	Chassis, Plastic, X-6 Squared
XF-1130	Motor Plate Support Bracket, X - 6/60/6Sq
XF-1223	Battery Strap, CF, LiPo, X - 60/6Sq
XF-1232	Motor Plate, 4-Gear, X - 6/60/6Sq
XF-1310	Bulkhead, Rear, X - 6/60/6Sq
XF-2601	Axle, Steel, Front, X - 6, 6Sq, B4
XF-3012	Control Arm, Rear, Graphite, X - 6Sq
XF-3211	Toe-In Bars, 3 Deg, 2.350", X - 6/60/6Sq
XF-3211	Toe-In Bars, 4 Deg, 2.350", X - 6/60/6Sq
XF-3250	Bag Shims, Anti-Squat, 6 (2 @ .030" and 4 @ 0.060")
XF-3313	Tower, Shock, Rear, CF, X - 6s
XF-3500	Wing Mount, Right, X - 5/6/6Sq
XF-3500	Wing Mount, Left, X - 5/6/6Sq
XF-5001	Trans. Case, 4-Gear, X - 6/60/6Sq
XF-5201	Shaft, Idler, X - 6/60/6Sq
XF-5210	Shaft, Top, X - 6/60/6Sq B4/T4
XF-5530	Plate, Slipper, X - 6/60/6Sq B4/T4
XF-5700	Shims, Trans. Case, 16/pkg - 4 of each shim
DDP-025	Shims, Suspension, Alum, Black,
XF-5800	Kit, CVD, X - 6 Sq.
XF-6001	Screw, Cap Head, 4-40 x 3/8"
XF-6002	Screw, Cap Head, 4-40 x 1/2"
XF-6003	Screw, Cap Head, 4-40 x 5/8"
XF-6004	Screw, Cap Head, 4-40 x 3/4"
XF-6006	Screw, Cap Head, 4-40 x 1"
XF-6021	Screw, Flat Head, 4-40 x 1/4"
XF-6023	Screw, Flat Head, 4-40 x 1/2"
XF-6024	Screw, Flat Head, 4-40 x 5/8"
XF-6028	Screw, Flat Head, 4-40 x 1"
XF-6041	Screw, Button Head, 4-40 x 1/4"
XF-6043	Screw, Button Head, 4-40 X 1/2"

X-FACTORY PARTS INCLUDED IN KIT (Continued)

XF-6053	Screw, Button Head, 2-56 x 1/8"
XF-6055	Screw, Cap Head, 2-56, 5/16"
XF-6070	Nut, Standard 4-40
XF-6071	Nut, Nylock 4-40
XF-6074	Nut, Nylock, 5-40
XF-6080	Washer, Flat, #4
XF-6111	Turnbuckle, Lunsford "Punisher" Ti, 2"
XF-6112	Turnbuckle, Lunsford "Punisher" Ti, 2-1/8"
XF-6120	Ball Cups (12)
XF-6141	Hinge Pin, 2.350", Ti, X - 6/60/6Sq
XF-6142	Bushing, Hinge Pin, Brass, X - 60/6Sq
XF-6170	Ball stud, Lunsford Ti, Broached, 3/16"
XF-6171	Ball stud, Lunsford Ti, Broached, 1/4"
XF-6172	Ball stud, Lunsford Ti, Broached, 3/8"
XF-6200	Bearing, Rubber Shield, 3/16" x 3/8"
XF-6202	Bearing, Metal Shield, 3/8" x 3/16"
XF-6203	Bearing, Rubber Shield, 3/8" x 5/8"
XF-6204	Bearing, Metal Shield, 5/32" x 5/16"
XF-6205	Bearing, Metal Shield, 1/8" x 1/4"
XF-6206	Bearing, Rubber Shield, 1/4" x 1/2"
XF-6300	Bag, Threaded Inserts (2 @ 3/8" and 4 @ 1/2")
XF-6310	Body Clip
XF-6311	Washers, Wing
XF-6450	Shim, 3/16", .010"
XF-6451	Washer, Wheel, 3/16" X 1/2" X 0.079", Silver
XF-6500	Diff Balls, Carbide, 3/32" (12)
XF-6602	Screw, Cap, 3x6 mm
XF-8021	Body, X - 6 Sq, with Wing and Window Mask
XF-8238	Decals, X-6 Sq
XF-8300	Velcro